Accessories/Components
Description Type Included (Y/N)
4X M6 X 12mm ScrewsAccessoryNo
4X M10 X 15mm ScrewsAccessoryNo
4X 128" SpacersAccessoryNo
4X M4 X 25mm ScrewsAccessoryNo
4X M8 X 25mm ScrewsAccessoryNo
2X M10 X 5mm Socket Head ScrewsAccessoryYes
4X M6 X 40mm ScrewsAccessoryNo
4X M6 X 30mm ScrewsAccessoryNo
4X M4 X 20mm ScrewsAccessoryNo
Rear Cable CoverAccessoryYes
4X M6 X 20mm ScrewsAccessoryNo
Wall Arm AssemblyAccessoryYes
4X .34" SpacersAccessoryNo
4X M5 X 25mm ScrewsAccessoryNo
4X M5 X 12mm ScrewsAccessoryNo
4X M8 X 40mm ScrewsAccessoryNo
4X .22" SpacersAccessoryNo
6X M4 X 12mm ScrewsAccessoryNo
6X M8 X 16mm ScrewsAccessoryNo
4x M4 X 30mm ScrewsAccessoryNo
Front Cable CoverAccessoryYes
4X M6 X 25mm ScrewsAccessoryNo
Universal Adapter BracketAccessoryYes
6X Multi-washersAccessoryNo
5\32 allen wrenchAccessoryYes
8X Cable TiesAccessoryYes
Installation InstructionsDocumentYes
3X Wood ScrewsAccessoryNo
6mm Allen WrenchAccessoryYes
3X Fastner CapsAccessoryYes
3X Concrete AnchorsAccessoryNo
5mm Allen WrenchAccessoryYes


Notes
Unit opened visualy inspected.

Note:   These products are functional, but may have significant physical damage and/or may be missing essential accessories or components in which case you need to have access to replacement parts for full functionality. Please review all pictures and read all product notes prior to making your purchase. We have described these items to the best of our ability, but make no warranty or guarantee as to the condition of the product you may receive. These products are As-Is, no warranty/no returns, for any reason.